



Test Report

Report No.: CTT20170511185EN

Date: May.16,2017

Page 1 of 4

Report No.: CTT20170511185EN
Applicant: Yiwu Zongge Trade Company
Address: Building 71,FuTian Area 3,Yiwu,322000,CHINA.
Manufacturer: Xiong County Haolin Latex Product Co.,Ltd
Address: Dabu village,LongWan township,Xiong County,Baoding City,Hebei
Sample name: latex punch balloon
Model: 4g/6g/8g/9g/10g/12g
Trade Mark: /
Sample Quantity: 1 PCS
Requested Age Grading: /
Age Group Applied in Testing: /
Testing Period: May.11,2017 to May.16,2017
Issued date: May.16,2017

Test requested:

The samples are **IN COMPLIANCE WITH** the following requirement(s) requested by the client:

	Result
-EN 71-1:2014-Mechanical and Physical Properties	Pass

*****FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S)*****

Tested by: Judy Chan

Approved by: Long Di.



Test Report

Report No.: CTT20170511185EN

Date: May.16,2017

Page 2 of 4

Results:

European Standard on Safety of Toys

-Mechanical and Physical Properties

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN 71-1:2014

Clause	Description	Result
4	General requirements	
4.1	Material cleanliness	Pass
4.7	Edges	Pass
5	Toys intended for children under 36 months	
5.1	General requirements	Pass
7	Warnings, markings and instructions for use	
7.1	General Requirements	Pass
7.2	Toys not intended for children under 36 months	Pass



Test Report

Report No.: CTT20170511185EN

Date: May.16,2017

Page 3 of 4

Specimen Description:

No.	Specimen name
1	Balloon

Copyright



Test Report

Report No.: CTT20170511185EN

Date: May.16,2017

Page 4 of 4

Sample photos



Test part

*** End of the Report ***